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Company ¢ AANTIIUAT WHUNBITTD1A

Test Problem : Determination of Maximum Compression Force

Test Method : Compression Test

Test Object : Pipe. Size 4 "

Date of test : 11/07/2012

THIS IS REPORT that the specimens were submitted to our laboratory

for the purpose of tests. The results of tests were as follows

Compression Test

Specimens

Fig.1 Photograph of Specimens
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Fig.2 Photograph of fracture location.

Maximum
No.
Load (kN)
1 47.33
2 50.38
3 50.25
4 50.16

* Speed Test 2 mm./min.

This report reflects our findings at time and place of inspection only.
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(Mr. Chatchawal Supamongkol)

Test by:
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of T Chzitakom)
Head of Department of Mechanical Ei’féineering Technology
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